
Jøtul I 600 

Cat.no. 341195,  341196,  341197

Pos.nr. Spare parts Consist of pos.no: Benevnelse Description Dim./spec.
1 10185712 Bein Leg Cast iron

2 10185818 Skjøtestykke for bein Adjustable joint Cast iron

3 10320312 Underlagsbrikke for peisben Bracket Cast iron

4 10446212 Distanse skive Distance Washer Cast iron

5 10422512 Varmeveksler, front/bak Heat Exchanger, front/rear Cast iron

6 10422612 Varmeveksler, sider Heat Exchanger, sides Cast iron

7 10422712 Varmeveksler topp Heat Exchanger, top Cast iron

8 10423312 Bunnplate Bottom plate Cast iron

9 10423412 Topplate Top plate Cast iron

10 10424592 Askerist Ash grate Cast iron

11 10424612 Ventil topp Valve top Cast iron

12 10435092 Fyrbunn Inner bottom plate Cast iron

13 10435192 Fyrbunn deksel Inner bottom cover Cast iron

14 10435292 Kubbestopper Log retainer Cast iron

15 10435312 Fornt deksel Front cover Cast iron

16 10435492 Brennplate side h front Burn plate side r front Cast iron

17 10435592 Brennplate  side h bak Burn plate side r rear Cast iron

18 10435692 Brennplate side v front Burn plate side l front Cast iron

19 10435792 Brennplate side v bak Burn plate side l rear Cast iron

20 10435892 Spylebrem Wash border Cast iron

21 10435912 Stuss for uteluft Connect pipe for out vent Cast iron

22 10436092 Ramme bunn flat Frame bottom flat Cast iron

23 10436192 Ramme topp flat Top frame flat Cast iron

24 10436292 Ramme side flat h Frame side flat r Cast iron

25 10436392 Ramme side flat v Frame side flat l Cast iron

26 341198 26, 27, 28 Brennpl Ornament BP Burnpl Ornament BP Cast iron

26 Brennpl Ornament bak v  BP Burnpl Ornament rear l BP Cast iron

27 Brennpl Ornament bak indre BP Burnpl Ornament rear inner BP Cast iron

28 Brennpl Ornament bak h BP Burnpl Ornament rear r BP Cast iron

29 341199 29, 30 Brennpl 1853 BP Burnpl 1853 BP Cast iron

29 Brennpl 1853 bak v BP Burnpl 1853 rear l BP Cast iron

30 Brennpl 1853 bak h BP Burnpl 1853 rear r BP Cast iron

31 341200 31, 32 Brennpl Wave BP Burnpl Wave BP Cast iron

31 Brennpl Wave bak v BP Burnpl Wave rear l BP Cast iron

32 Brennpl Wave bak h BP Burnpl Wave rear r BP Cast iron

Spareparts_I_600_3-2955_P05 1



Jøtul I 600 

Cat.no. 341195,  341196,  341197

Pos.nr. Spare parts Consist of pos.no: Benevnelse Description Dim./spec.
33 110155 Skrue plate panh. poz 4,8x16 Elzn DIN 7981 Screw tapping truss poz 4.8x16 Elzn DIN 7981 Steel

34 116712 Mutter M5 DIN934 Nut M5 DIN934 Steel

35 116881 Skrue sekskant M10x35 Elzn DIN 558 Screw hex M10x35 Elzn DIN 558 St8.8 / ANSI B18.2

36 117004 Mutter sekskant M8 DIN 934 Nut hex M8 DIN 934 St8.8 / ANSI B18.2

37 117096 Skrue sekskant M6x25 A4 DIN 933 Screw hex M6x25 A/P DIN 933 Acid proof A4

38 117097 Skrue sekskant M6x50 Elzn DIN 558 Screw hex M6x50 Elzn DIN 558 St8.8 / ANSI B18.2

39 117099 Skrue sekskant med flens M6x25 Spesial Screw hex cap flange frame M6x25 Special St8.8 / ANSI B18.2

40 117117 Skrue sekskant med flens M6x20 Spesial Screw hex cap flange frame M6x20 Special St8.8 / ANSI B18.2

41 117118 Skrue sekskant med flens M6x16 Spesial Screw hex cap flange frame M6x16 Special St8.8 / ANSI B18.2

42 117130 Skrue sekskant med flens M6x12 Spesial Screw hex cap flange frame M6x12 Special St8.8 / ANSI B18.2

43 117435 Skrue maskin senkeh poz M6x16 Elzn DIN 965 Screw machine flat poz M6x8 Elzn DIN 965 Steel

44 117703 Skrue sylinderh. innv. seksk. lavh. M6x16 DIN 7984Screw cylinderh. int. hex, lowh. M6x16 DIN 7984 St8.8 / ANSI B18.2

45 117810 Skive Ø9xØ29,5x2 Washer Ø30xØ9x2 Steel

46 117818 Skrue sekskant M6x16 A4 DIN 933 Screw hex M6x16 A/P DIN 933 Acid proof A4

47 117856 Skrue maskin senkeh poz M6x40 Elzn DIN 965 Screw machine flat poz M6x40 Elzn DIN 965 Steel

48 117864 Mutter sekskant M6 A2 DIN 934 Nut hex M6 S/S DIN 934 Acid proof A2

49 117874 Skrue sekskant med flens M8x16 DIN 6921 Screw hex cap flange frame M8x16 DIN 6921 St8.8 / ANSI B18.2

50 117876 Skrue sekskant med flens M8x25 DIN 6921 Screw hex cap flange frame M8x25 DIN 6921 St8.8 / ANSI B18.2

51 117877 Skrue sekskant med flens M8x30 DIN 6921 Screw hex cap flange frame M8x30 DIN 6921 St8.8 / ANSI B18.2

52 117880 Mutter sekskant med flens M6 ubeh. DIN 6923 Nut hex cap flange M6 untr. DIN 6923 St8.8 / ANSI B18.2

53 117881 Mutter sekskant med flens M8 ubeh. DIN 6923 Nut hex cap flange M8 untr. DIN 6923 St8.8 / ANSI B18.2

54 118107 Blindnaglemutter M6 Blind rivet nut M6 Steel

55 118108 Blindnaglemutter M8 Blint rivet nut M8 Steel

56 118120 Skrue M5x20 DIN 6921 Screw M5x20 DIN6921 Steel

57 118122 Skive M12 Ø24xØ13x3 Washer M12 Ø24xØ13x3 Steel

58 118124 Skrue sylh 6k pass M5x6x10 Screw cylh 6k fit M5x6x10 Steel

59 120004 Skive M6 Ø6,4xØ18x1.6 Elzn DIN 9021 Washer M6 Ø6.4xØ18x1.6 Elzn DIN 9021 St8.8 / ANSI B18.2

60 126109 Hylse Sleeve Steel

61 126164 Fjær for klinke Spring for latch Steel

62 128112 Hylse Sleeve Steel

63 128632 Skive Ø6.2xØ12x1.8 Messing Washer Ø6.2xØ12x1.8 Brass Steel

64 128734 Isolasjonsmatte Insulation blanket Superwool 607

65 128934 Hylse Ø10xØ6.2X10 Housing Ø10xØ6.2X10 Steel

66 221514 Pakn snor 8x3x100 Gasket rope 8x3x100 Glass fiber gasket

67 117879 Skrue sekskant med flens M8x40 DIN 6921 Screw hex cap flange frame M8x40 DIN 6921 St8.8 / ANSI B18.2

Spareparts_I_600_3-2955_P05 2



Jøtul I 600 

Cat.no. 341195,  341196,  341197

Pos.nr. Spare parts Consist of pos.no: Benevnelse Description Dim./spec.
68 221010 Ventilplate Valve plate Steel

69 10439212 Brakett brennk bak Bracket burn chamber rear Cast iron

70 221012 Ventilhendel Valve handle Steel

71 221013 Spjeldhendel Demper hendle Steel

72 221014 Askehus Ash house Steel

73 221015 Askebeholder Ash container Steel

74 221016 Brennkammer plate Burnchamber plate Aludip DX 51D+AS

75 221017 Hengsel Hing Steel

76 221018 Lås Lock Steel

77 221019 Brennpl festevinkel bak Burn pl bracket rear Steel

78 221020 Spjeld sett støttevinkel Damper bracket Aludip

79 221021 Hvelv vermiculite Baffle plate vermiculite Vermiculite 

80 221065 Skjermplate under Heat shield bottom Steel

81 221080 Ventilhendel topp Valve handle top Steel

82 Pakn LD 250-2 m/lim Ø6,4x1800, sider-bunn/topp Gasket LD 250-2 w/glue Ø6,4x1800, sides-bottom/top Glass fiber gasket

83 Klippet del av 221081 Cuted part of 221081 Glass fiber gasket

84 Pakn ld 187 4,8x(2x350),  ventilplate Gasket ld 187 4,8x(2x350),  valve plate Glass fiber gasket

85 Pakn ld 187 4,8x420, ventilplate Gasket ld 187 4,8x420, ventilplate Glass fiber gasket

86 Pakn ld 250-2 m/lim Ø6,4x750. stuss uteluft Gasket ld 250-2 w/glue Ø6,4x750, connect pipe f out.air Glass fiber gasket

87 Pakn 187-1 m/lim 4,8x90, ende spylebrem Gasket 187-1 w/glue 4,8x90, wash border-end Glass fiber gasket

88 Pakn 250-2 m/lim Ø6,4x850, topp Gasket 250-2 w/glue Ø6,4x850, top Glass fiber gasket

89 Pakn ld 250-2 m/lim Ø6,4x2160, front Gasket ld 250-2 w/glue Ø6,4x2160, front Glass fiber gasket

90 221091 Handtak verktøy Handle tool Steel

91 221092 Hylse varmeveksler Sleeve heat exchanger Steel

92 221094 Spjeld sett arm lang Damper kit long arm Steel

93 221098 Spjeld sett kne Damper set angle Steel

94 Pakn ld 250-2 m/lim Ø6,4x1250, innerbunn-bunn Gasket ld 250-2 w/glue Ø6,4x1250, inner bottom-bottom Glass fiber gasket

95 Pakn 250-2 m/lim Ø6,4x600, mellom side-bak Gasket 250-2 w/glue Ø6,4x600, betw. side-rear Glass fiber gasket

96 Pakn ld 250-2 m/lim Ø6,4x1830, topp-varmeveksleGasket ld 250-2 w/glue Ø 6,4x1830, top-heat exchanger Glass fiber gasket

97 221220 Skive Ø10,5 x 20 x 2 DIN125 Washer Ø10x20x2 DIN125 Steel

98 Pakn LD 250-2 m/lim L=1100, bunndeksel Gasket LD 250-2 w/glue L=1100, bottom cover Glass fiber gasket

99 221227 Støttevinkel Support angle Steel

100 221248 Spjeld sett brakett Damper kit bracket Steel

101 221093 Spjeld aksel Damper axle Steel

102 10422818 Spjeld Damper Cast iron

Spareparts_I_600_3-2955_P05 3



Jøtul I 600 

Cat.no. 341195,  341196,  341197

Pos.nr. Spare parts Consist of pos.no: Benevnelse Description Dim./spec.
103 10439212 Bunndeksel Bottom cover Cast iron

104 10439312 Travers Travers Cast iron

105 118125 Låsemutter  M6 Lock nut  M6 A4

106 118128 Skive M12 Ø24xØ13x2,5 Washer M12 Ø24xØ13x2,5 H.galv

107 10438992 Luftbrem prism Air deflector prism Cast iron

108 10437692 Ramme topp prism Frame top prism Cast iron

109 10437592 Ramme bunn prism Frame bottom prism Cast iron

110 10439092 Luftbrem pano Air deflector pano Cast iron

111 10437892 Ramme topp pano Frame top pano Cast iron

112 10437792 Ramme  bunn pano Frame bottom pano Cast iron

113 221275 Ventilhendel PA/ PR Valve handle PA/ PR Steel

114 118121 Skive Ø14xØ6,7x3 m/fas Washer Ø14xØ6,7x3 w/chamfer Steel

115 221284 Shims Shim Steel

116 221477 Ventilhendel topp I 600 PA/PR Valve handle topp I 600 PA/PR Steel

117 10437492 Ramme side prism/pano v Frame side prism/pano l Cast iron

118 10437392 Ramme side prism/pano h Frame side prism/pano r Cast iron

119

120 Dør flat del Door flat part Steel

121 221006 Handtak giljotin flat Handle guillotine flat Steel

122 221075 Handtak Handle Steel

122 221075 Handtak Handle Steel

122 221075 Handtak Handle Steel

123 221000 Glass flatt Glass flat Glass

124 221076 Pakn 8x18x2390, dør-flat Gasket 8x18x2390, door-flat Glass Fiber/ Steel gasket

125 Pakn LD 250-2 m/lim L=2400, glass-flat dør Gasket LD 250-2 w/glue L=2400, glass flat door Glass fiber gasket

126 Pakn V 125x8 m/lim l=700, bunnlist front Gasket V 125x8 w/glue l=700, bottom list, front Glass fiber gasket

126 Pakn V 125x8 m/lim l=700 Gasket V 125x8 w/glue l=700 Glass fiber gasket

126 Pakn V 125x8 m/lim l=700 Gasket V 125x8 w/glue l=700 Glass fiber gasket

127 221209 Spjeld sett stopper Damper kit stopper Steel

127 221209 Spjeld sett stopper Damper kitt stopper Steel

128 117880 Mutter sekskant med flens M6 ubeh. DIN 6923 Nut hex cap flange M6 untr. DIN 6923 Steel

128 117880 Mutter sekskant med flens M6 ubeh. DIN 6923 Nut hex cap flange M6 untr. DIN 6923 Steel

129 118119 Skrue sylh 6k pass f9 M5x16 Screw cylh 6k fit  f9 M5x16 Steel

129 118119 Skrue sylh 6k pass f9 M5x16 Screw cylh 6k fit  f9 M5x16 Steel

129 118119 Skrue sylh 6k pass f9 M5x16 Screw cylh 6k fit  f9 M5x16 Steel

Spareparts_I_600_3-2955_P05 4



Jøtul I 600 

Cat.no. 341195,  341196,  341197

Pos.nr. Spare parts Consist of pos.no: Benevnelse Description Dim./spec.
130 128632 Skive Ø6.2xØ12x1.8 Messing Washer Ø6.2xØ12x1.8 Brass Steel

130 128632 Skive Ø6.2xØ12x1.8 Messing Washer Ø6.2xØ12x1.8 Brass Steel

130 128632 Skive Ø6.2xØ12x1.8 Messing Washer Ø6.2xØ12x1.8 Brass Steel

131 116712 Mutter M5 DIN934 Nut M5 DIN934 Steel

131 116712 Mutter M5 DIN934 Nut M5 DIN934 Steel

131 116712 Mutter M5 DIN934 Nut M5 DIN934 Steel

132 221257 Bunnlist F2 dør FL Bottom list F2 door FL Steel

133 221258 Topplist F3 dør FL Top list F3 door FL Steel

134 221259 Distangselist F4 dør FL Distance list F4 door FL Steel

135 221219 Fjærskive 15x6,2x0,5 Washer 15x6,2x0,5 Steel

135 221219 Fjærskive 15x6,2x0,5 Washer 15x6,2x0,5 Steel

135 221219 Fjærskive 15x6,2x0,5 Washer 15x6,2x0,5 Steel

136 118126 Rundhodeskrue M5x12 Button head screw M5x12 Steel

136 118126 Rundhodeskrue M5x12 Button head screw M5x12 Steel

136 118126 Rundhodeskrue M5x12 Button head screw M5x12 Steel

137 118127 Rundhodeskrue M5x6 Button head screw M5x6 Steel

137 118127 Rundhodeskrue M5x6 Button head screw M5x6 Steel

137 118127 Rundhodeskrue M5x6 Button head screw M5x6 Steel

138 120-131 Dør flat kompl Door flat compl Assembly

139 155980 120-122, 124-131 Dør flat kompl u/ glass Door flat compl excl/ glass Assembly

140 Dør prism del Door prism part Steel

141 221008 Handtak giljotin prism Handle guillotine prism Steel

143 221001 Glass prism (226+270+226)+542x4 Glass prism (226+270+226)+542x4 Glass

144 221278 Pakn 8x18x2405, dør-Prism./Panorama Gasket 8x18x2405, door - Prism./Pan. Glass Fiber/ Steel gasket

145 Pakn LD 250-2 m/lim L=2400, glass Gasket LD 250-2 w/glue L=2400 Glass fiber gasket

147 221209 Spjeld sett stopper Damper kit stopper Steel

148 117880 Mutter sekskant med flens M6 ubeh. DIN 6923 Nut hex cap flange M6 untr. DIN 6923 Steel

152 221279 Bunn/ topplist dør PR Bottom/ top frame door PR Steel

153 221280 Distangselist dør PR Distance frame door PR Steel

157 140,141,122,143-148,129-131,152,153,135-137 Dør prismatisk kompl Door prismatic compl Assembly

158 155982 140,141,122,144-148,129-131,152,153,135-137 Dør prism komp u/g Door prism compl excl glass Assembly

159

160 Dør, Panorama, del Door Panorama, part Steel

161 221007 Handtak giljotin pano Handle guillotine pano Steel

163 221002 Glass Panorama, (983,5r)+725x542x4 Glass Panorama, (983,5r)+725x542x4 Glass

Spareparts_I_600_3-2955_P05 5



Jøtul I 600 

Cat.no. 341195,  341196,  341197

Pos.nr. Spare parts Consist of pos.no: Benevnelse Description Dim./spec.
165 Pakn LD 250-2 m/lim L=2400, glass Panorama Gasket LD 250-2 w/glue L=2400, glass Panorama Glass fiber gasket

172 221281 Bunn/ topplist dør PA Bottom/ top frame door PA Steel

173 117521 Skive M8 Ø8,4xØ17x1,6 elzn Washer M8 Ø8,4xØ17x1,6 elzn Steel

174 160,161,122,163,144,165,166,127-131,172,173,135-137 Dør Panorama, kompl Door Panorama, compl Assembly

175 155983 160,161,122,144,165,166,127-131,172,173,135-137 Dør Panorama, komp u/g Door Panorama, compl excl glass Assembly

179 221651 Spjeld aksel lang Damper axle long Steel

180 221233 Adapter Ø250x200x2,5 I 600 Adapter Ø250x200x2,5 I 600 Steel

3-2955-P05

Spareparts_I_600_3-2955_P05 6


